7

- 813102 VKR/CHIN/DIP

Part#6812201 1 Revision: 01/17/00

Download from Www.Somanuals.com. All Manuals Search And Download.



IMPORTANT NOTES
WELCOME TO THE WORLD OF S en'ous S ieel'

Please note:
* Thank you for purchasing the Parabody 813102 VKR/CHIN/DIP. Please read these
- instructions thoroughly and keep them for future reference. Thls product must be assembled
- on a flat, level surface to assure its proper function. : e
* We recommend cleaning your product (pads and frame) on a regu]ar basis, usmg warm soapy
water. Touch-up paint can be purchased from your Parabody customer semce representative
at (800) 328-9714.

There is a risk assumed by individuals who use this type of equipment. To minimize risk, please

follow these rules:
1. Inspect equipment daily. Tighten all loose connections and replace wommn parts immediately.

Failure to do so may result in serious injury.
2. Do not allow minors or children to play on or around this equipment.

3. Exercise with care to avoid injury.

4. If unsure of proper use of equipment, call your local Parabody distributor or call the
Parabody customer service department at (800) 328-9714.

Tools Required for Assembly

* 9/16” wrench

* Ratchet with 9/16 socket
* Adjustable wrench

* Hammer

* Tape measure

Bolt Length Ruler

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

[1111]]

lllllll

————soLT LENGTH ———]

BOLT LENGTH RULER:

Download from Www.Somanuals.com. All Manuals Search And Download.



PARTS LIST

PART#

DESCRIPTION

DESCRIPTION

KEY QrYy KEY | PART# 1010
1 | 6102303 BASE CONNECTOR 2 9 | 3102802 3/8” LOCK NUT 14
2 | 6480003 CHINBAR 1 10 | 3102904 3/8X3” BOLT 20
3 | 6480503 | - VKR SIDE 2 11 | 3103101 1-1/4X 5” GRIP 2
4 | 6480903 - UPPER BACK SUPPORT 1 12 | 3103103 1-1/4X7'GRIP- 6
-5 6665902 - BACKPAD 1 13 | 6236701 1-3/4” SQ. END CAP 1
6 | 6752702 ARMPAD 2 14 | 6405201 2” SQ. END CAP 4
7 | 3102501 3/8” FLAT WASHER ) 15 | 6467001 2” SQ. COVER CAP 4
8 | 3102601 3/8” LOCK WASHER 6 '

5 : )

FIGURE 1 )

STEP1:

* Insert four 2” SQ. COVER CAPS (15) into the ends of the VKR SIDES (3) as shownin FIGURE 1.

* Insert four 2” SQ. END CAPS (14) into the the ends of the VKR SIDES (3) as shownin FIGURE 1.

3

Download from Www.Somanuals.com. All Manuals Search And Download.



FIGURE 2

(10)3/8X3”

v

e
(10)3/8 X 3”

STEP 2;

* LOOSELY assemble the UPPER BACK SUPPORT (4) to the VKR SIDES
four 3/8” FLAT WASHERS (7), and two 3/8”

* LOOSELY assemble the two BASE CONNECTORS (1) to the VKR SIDES

sixteen 3/8” FLAT WAS
* Insert one 2” SQ. END

(3) using two 3/8 X 3” BOLTS (10)
LOCK NUTS (9) as shown in FIGURE 2.

(3) using eight 3/8 X 3” BOLTS (10),
HERS (7), and eight 3/8” LOCK NUTS (9) as shown in FIGURE 2.

CAP (14) into the the end of the UPPER BACK SUPPORT (4) as shown in FIGURE 2.

>

l

0
|

12

| ' ]

2 T

1 2 5 6
II'II l'l! I

172 |
4

12 l 12 12

1

lll?llll

Download from Www.Somanuals.com. All Manuals Search And Download.




(103/8%3”

o

FIGURE 3 1
STEP 3:

* LOOSELY assemble the CHIN BAR (2) to the VKR SIDES (3) using two 3/8 X 3” BOLTS (10), four 3/8” FLAT
WASHERS (7), and two 3/8” LOCK NUTS.

* SECURELY tigten all connections made up to this point.

Download from Www.Somanuals.com. All Manuals Search And Download.



3/8X3”

FIGURE 4
STEP 4:

* SECURELY attach two ARM PADS (6) to the VKR SIDES (3) using four 3/8 X3” BOLTS (10), four 3/8” LOCK

WASHERS (8), and four 3/8” FLAT WASHERS (7) as shown in FIGURE 4. (NOTE: Place the high side of ARM
PAD toward the outside.)

l 172 I 12 l 12 12 ’ 12 l 12 _l

|
?I[llllll%lll?lll‘ltllllslllﬁ

Download from Www.Somanuals.com. All Manuals Search And Download.



/®3/8X3”

,

O e

wy

——

AT

A\

LR

FIGURE 5
STEPS5:

* SECURELY assemble the BACK PAD (5) to the UPPER BACK SUPPORT (4) using two 3/8 X 3” BOLTS (10),
two 3/8” LOCK WASHERS (8), two 3/8” FLAT WASHERS (7) as shownin FIGURE 5.

Download from Www.Somanuals.com. All Manuals Search And Download.




FIGURE 6

STEP 6:
» Slide six 1-1/4 X 77 HANDLES (12) over the HANDLES of the VKR SIDES (4) and the CHIN BAR (2) as shown
in FIGURE 6.

* Slidetwo 1-1/4 X 5” HANDLES (11) over the ARM PAD HANDLES of the VKR SIDES (4) as shown in
FIGURE 6. (NOTE: Rubbing alcohol can be used on the inside of the grips to make them slide on easier.)

Thank you for purchasing the Parabody 884101 SAFTEY RAIL ATTACHMENT. If unsure of proper use of
equipment, call your local Parabody distributor or call the Parabody customer service department at
(800) 328-9714.

12 | 122 | 12 | 12 [ 12 | 12 B
1 2 3 4 S 6
l I | l l | | I L1t l i | l I ] l |

! I I
8

— —

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

